PG7000i

NO.| DESCRIPTION

1 moved cross beam
2 frame

3 flat gasket

4 bolt M6X12

5 fuel tank

6 filter net

7 fuel tank cover

8 fuel meter

9 muffler guard plate
10 bolt M6X12

1 guard plate1

12 rubber feet bolt M6X12
13 rubber feet

14 plastic panel

15 three in one oil switch
16 iron panel

17 ECO switch

18 DC breaker

19 DC socket

20 three in one igniter
21 LCD meter

22 grounding bolt

23 USB

2 AC socket

25 AC industrial socket
2% tapping screw

27 bolt M6X16

PG7000i-EX-XJD2402-008



ENGINE FOR PG7000i

NO, DESCRIPTION NO.| DESCRIPTION

1 Flange Bolt M6x8 48 Stud Bolt M6x90

2 Recoil starter 49 Cylinder head

3 Flange Bolt M6x 12 50 Cylinder head gasket
4 Fan Cover 51 Intake Valve

5 Flywheel Nut M14x1.5 52 Exhaust Valve

6 Starting Cup 53 Valve Lifter

7 Fan 54 Iron Camshaft

8 Flywheel rotor 55 Breather tube

9 Flange Bolt M8x33 56 Exhaust Valve Hat

10 | Left Power base plate 57 Exhaust Valve Spring Retainer
11 | Left Damping feet 1 58 Intake Valve Spring Retainer
12 | M8 Nut 59 Valve Spring

13 | Left Damping feet 2 60 Sparkplug

14 | Right Power base plate 61 Flange Bolt M6x 12
15 | Right Damping feet 2 62 Cylinder head cover
16 | Right Damping feet 1 63 Cylinder head cover gasket
17 | inverter 64 Rocker Nut

18 | Oil seal 65 Rocker adjust Nut

19 | Flywheel Plate 66 Rocker arm

20 | Bolt M6x55 67 Rocker Bolt

21 | Inverter support plate 68 Push-Rod Keep Frame
22 | Drain Plug 69 Push-Rod

23 | Drain Plug Gasket 70 Exhaust pipe Gasket
24 | Crankcase 71 Lead Wind Cover

25 | Crankcase Pin ¢8x14 72 Flange Bolt M6x8
26 | Oil Sensor 73 Stud bolt M8x32

27 | Flange Bolt M6x12 74 Piston pin clip

28 | Bearing 6205 75 Connecting rod body
29 | Governor Gear 76 Muffler

30 | Flywheel Key 77 Nut M8

31 | Connecting rod Cover 78 Top compression ring
32 | Connecting rod Bolt 79 Second compression ring
33 | Crankcase Gasket 80 Qil ring

34 | Oil ruler 81 Piston pin

35 | Oil ruler Gasket 82 Piston

36 | Crankcase cover 83 Crankshaft

37 | Flange Bolt M8x33 84 Muffler fixed foot
38 | Flange Bolt M6x25 85 Spring gasket 8

39 | High Voltage Bag 86 Air Cleaner support
40 | Cylinder Head Pin ¢8x16 87 Flange Bolt M6x8

41 | Flange Bolt M8x55 88 Fuel pipe

42 | Air Cleaner 89 Fuel pipe circlip

43 | Air cleaner gasket 90 Bolt M5x12

44 | Carburetor Al Valve leader seal

45 | Carburetor gasket 92 stator

46 | Carburetor Insulator

47 | Carburetor Insulator Gasket

PG7000i-EX-XJD2402-008



